FCC TEST REPORT

REPORT NO.: RF950915L09
MODEL NO.: WMIM-205GN
RECEIVED: Sep. 15, 2006
TESTED: Sep. 18 ~ 21, 2006
ISSUED: Sep. 27, 2006

APPLICANT: Gemtek Technology Co., Ltd.

ADDRESS: No.1, Jen Ai Road, Hsinchu Industrial Park,
Hukou Hsinchu, Taiwan, R.O.C. 303

ISSUED BY: Advance Data Technology Corporation

LAB ADDRESS: 47 14™ Lin, Chiapau Tsun, Linko, Taipei, Taiwan,
R.O.C.

TEST LOCATION: No. 19, Hwa Ya 2™ Rd., Kueishan, Taoyuan,
Taiwan, R.O.C.

This test report consists of 135 pages in total. It may be duplicated completely for legal
use with the approval of the applicant. It should not be reproduced except in full, without
the written approval of our laboratory. The client should not use it to claim product
endorsement by CNLA, A2LA or any government agencies. The test results in the report
only apply to the tested sample.

\\\\\\upr!,?l

% d N
’,@C q P ACCREDITED
KA 0528 No.: 2177-01

Report No.: RF950915L09 1 Report Format Version 2.0.4




TABLE OF CONTENTS

1. CERTIFICATION ...t 4
2. SUMMARY OF TEST RESULTS ... 5
2.1 MEASUREMENT UNCERTAINTY ... 5
3. GENERAL INFORMATION ... 6
3.1 GENERAL DESCRIPTION OF EUT.....ooiiiiiiiieie e 6
3.2 DESCRIPTION OF TEST MODES........ccoiiiiii e 7
3.2.1 CONFIGURATION OF SYSTEM UNDER TEST ......oooiiiiiiiiiieeec 7
3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL...........ccciieennn 8
3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS ..o 11
3.4 DESCRIPTION OF SUPPORT UNITS ... 11
4. TEST TYPES AND RESULTS ... 12
41 CONDUCTED EMISSION MEASUREMENT ...ttt 12
411 LIMITS OF CONDUCTED EMISSION MEASUREMENT .......cccooiiiiiiiiiiiieeeee. 12
4.1.2 TESTINSTRUMENTS ... .o 12
4.1.3 TESTPROCEDURES.........iii e 13
4.1.4 DEVIATION FROM TEST STANDARD ..ottt 13
415 TEST SETUP ..ot 14
416 EUT OPERATING CONDITIONS ... ..o 14
417 TEST RESULTS ... 15
4.2 RADIATED EMISSION MEASUREMENT ... 39
421 LIMITS OF RADIATED EMISSION MEASUREMENT ........cocooiiiiiiiieecee 39
422 TESTINSTRUMENTS ... e 40
423 TESTPROCEDURES....... .o 41
424 DEVIATION FROM TEST STANDARD ......coiiiiiiiie e 41
425  TEST SETUP ..o 42
426 EUT OPERATING CONDITIONS .......ooiiiiiiieeee e 42
427 TEST RESULTS ...t 43
4.3 6dB BANDWIDTH MEASUREMENT ..o 62
4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT ........ooiiiiiiiieeee e 62
4.3.2 TESTINSTRUMENTS ... .o 62
4.3.3 TESTPROCEDURE ... e 62
4.3.4 DEVIATION FROM TEST STANDARD ..ottt 62
4.3.5  TEST SETUP ..o e 63
4.3.6 EUT OPERATING CONDITIONS ........ooiiii e 63
4.3.7 TEST RESULTS ... . e 64
4.4 MAXIMUM PEAK OUTPUT POWER ......ooiiiiiiiiie e 84
441 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT ..................... 84
4.4.2 INSTRUMENTS ... e e 84
443 TESTPROCEDURES.........ii ittt 84
4.4.4 DEVIATION FROM TEST STANDARD ..ottt 84
445  TEST SETUP ..ot 85
446 EUT OPERATING CONDITIONS ... ..o 85

Report No.: RF950915L09 2 Report Format Version 2.0.4




447 TEST RESULTS ... e 86
4.5 POWER SPECTRAL DENSITY MEASUREMENT ..o 89
451 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT ...........ccoiiiiinen. 89
452 TESTINSTRUMENTS ... .o 89
4.5.3 TESTPROCEDURE ... 89
4.5.4 DEVIATION FROM TEST STANDARD ..ot 89
455  TEST SETUP ..o e 90
4.5.6 EUT OPERATING CONDITION ....cciiiiiiiiiiiiiiie et 90
4.5.7 TEST RESULTS ... .ot 91
4.6 BAND EDGES MEASUREMENT ..ottt 111
4.6.1 LIMITS OF BAND EDGES MEASUREMENT .......ooiiiiiiiiiee e 111
4.6.2 TESTINSTRUMENTS ... .o e 111
4.6.3 TEST PROCEDURE ...ttt 112
4.6.4 DEVIATION FROM TEST STANDARD ......ccooiiiiiiiiie e 112
4.6.5 EUT OPERATING CONDITION .....ooiiiiiiiiiie e 112
4.6.6 TESTRESULTS ... .o e 112
4.7 ANTENNA REQUIREMENT .....oii e 133
4.7.1  STANDARD APPLICABLE ... 133
4.7.2 ANTENNA CONNECTED CONSTRUCTION........ooiiiiiiiiieee e 133
6. INFORMATION ON THE TESTING LABORATORIES ... 134
AP P EN D - A e A-1

Report No.: RF950915L09 3 Report Format Version 2.0.4




1. CERTIFICATION

PRODUCT:
MODEL.:
BRAND:

APPLICANT:
TESTED:

TEST SAMPLE:
STANDARDS:

RangeMax Wireless Module
WMIM-205GN

Gemtek

Gemtek Technology Co., Ltd.
Sep. 18 ~ 21, 2006
ENGINEERING SAMPLE

FCC Part 15, Subpart C (Section 15.247),
ANSI C63.4-2003

The above equipment has been tested by Advance Data Technology Corporation,
and found compliance with the requirement of the above standards. The test record,
data evaluation & Equipment Under Test (EUT) configurations represented herein are

true and accurate accounts of the measurements of the sample’s EMC characteristics

under the conditions specified in this report.

PREPARED BY Q,W L_SM , DATE: Sep. 27,2006
Rennie Wang

TECHNICAL

ACCEPTANCE LO"‘@( /‘/’\ Ol , DATE: Sep. 27,2006

Responsible for RF U)ng Chen™”"

APPROVED BY : , DATE: Sep. 27,2006
Gary Chang / Superyisor
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC Part 15, Subpart C

STANDARD
SECTION TEST TYPE AND LIMIT RESULT REMARK
Meet the requirement of limit.
15.207 AC Power Conducted Emission PASS [Minimum passing margin is
—10.13dB at 0.271MHz.
Spectrum Bandwidth of a Direct
15.247(a)(2) Sequence Spread Spectrum System | PASS |Meet the requirement of limit.
Limit : min. 500kHz
15.247(b) Maximum Peak Output Power PASS [Meet the requirement of limit
' Limit: max. 30dBm a '
Transmitter Radiated Emissions Meet the requirement of limit.
15.247(d) o PASS [Minimum passing margin is
Limit: Table 15.209 -0.88dB at 2390.00MHz.
Power Spectral Density , .
15.247(e) . PASS [Meet the requirement of limit.
Limit: max. 8dBm
Band Edge Measurement
15.247(d) Limit: 20dB less than the peak value of PASS |Meet the requirement of limit.
fundamental frequency

2.1 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4:

MEASUREMENT FREQUENCY UNCERTAINTY
Conducted emissions 9kHz ~ 30MHz 2.44dB
30MHz ~ 200MHz 3.62 dB
200MHz ~1000MHz 3.64 dB
Radiated emissions
1GHz ~ 18GHz 2.26 dB
18GHz ~ 40GHz 1.94 dB

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k = 2.

Report No.: RF950915L09
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3. GENERAL INFORMATION
3.1 GENERAL DESCRIPTION OF EUT

PRODUCT RangeMax Wireless Module
MODEL NO. WMIM-205GN

FCCID MXF-M950913GN

POWER SUPPLY 3.3Vdc from host equipment

MODULATION TYPE

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM

MODULATION TECHNOLOGY |DSSS, OFDM

TRANSFER RATE 86.667/ 57.778/ 43.333/ 28.889/ 14.444/ 72.2/ 65.0/ 57.8/

802.11b: 11/ 5.5/ 2/ 1Mbps
802.119: 54/ 48/ 36/ 24/ 18/ 12/ 9/ 6Mbps
Draft 802.11n (20MHz): 144.444/ 130.000/ 115.556/

43.3/ 28.9/ 21.7/ 14.4/ 7.2Mbps

Draft 802.11n (40MHz): 300/ 270/ 240/ 180/ 120/ 90/ 60/
30/ 150/ 135/ 120/ 90/ 60/ 45/ 30/ 15Mbps

FREQUENCY RANGE 2412MHz ~ 2462MHz

NUMBER OF CHANNEL

11 for 802.11b, 802.11g, draft 802.11n (20MHz)
7 for draft 802.11n (40MHz), 802.11b (CB mode)

MAXIMUM OUTPUT POWER |202.783mW

ANTENNA TYPE Dipole antenna with 2dBi gain
DATA CABLE NA

/0 PORTS NA

NOTE:

1.

2.

3.

4.

The EUT incorporates a MIMO function with 802.11b, 802.11g, draft 802.11n. Physically, the card
provides two completed transmitters and three receivers.

The EUT is 2 * 3 spatial MIMO (2Tx & 3Rx) without beam forming function that only operate dual
chain configuration (both chain 0 and chain 1 transceivers are operational).

When the EUT operating in 802.11b, 802.11g, the software operation, which is defined by
manufacturer, only set dual Tx.

When the EUT operating in 802.11b with “Channel Binding function”, the software operation, which is
defined by manufacturer, only set dual Tx.

. When the EUT operating in draft 802.11n, the software operation, which is defined by manufacturer,

only set 0 ~ 15 of “MCS” (MCS: Modulation and Coding Schemes) for dual Tx.

. The EUT complies with draft 802.11n standards and backwards compatible with 802.11b, 802.11g

products.

. The EUT operates in the 2.4GHz frequency spectrum with throughput of up to 300Mbps.
. The above EUT information was declared by manufacturer and for more detailed features description,

please refer to the manufacturer's specifications or user's manual.
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3.2 DESCRIPTION OF TEST MODES

Eleven channels are provided for 802.11b, 802.11g and draft 802.11n (20MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447MHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

Seven channels are provided for 802.11

b (CB mode) and draft 802.11n (40MHz):

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2422MHz 5 2442MHz
2 2427MHz 6 2447MHz
3 2432MHz 7 2452MHz
4 2437MHz

3.2.1 CONFIGURATION OF SYSTEM UNDER TEST

Test Table

ANTENNA

TEEJ\ Notebook

EUT with extended card

(Power form host equipment)

Report No.: RF950915L09
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3.2.2 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE <1G RE > 1G APCM
. N v N v .
Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz
RE > 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

POWER LINE CONDUCTED EMISSION TEST:

DX Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11g Tto 11 1,6, 11 OFDM BPSK 6.0 Dual

Draft 802.11n (20MHz) 1to 11 1,6, 11 OFDM BPSK 7.2 Dual

Draft 802.11n (40MHz) 1t07 1,4,7 OFDM BPSK 15.0 Dual

802.11b (CB Mode) 1to7 1,4,7 DSSS DBPSK 1.0 Dual

RADIATED EMISSION TEST (BELOW 1 GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |MODULATION| DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11g 1to 11 1 OFDM BPSK 6.0 Dual

Draft 802.11n (20MHz) Tto 11 1 OFDM BPSK 7.2 Dual

Draft 802.11n (40MHz) 1to7 1 OFDM BPSK 15.0 Dual

802.11b (CB Mode) 1t07 1 DSSS DBPSK 1.0 Dual
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RADIATED EMISSION TEST (ABOVE 1 GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11b 1to 11 1,6, 11 DSSS DBPSK 1.0 Dual

802.11g 1to 11 1,6, 11 OFDM BPSK 6.0 Dual

Draft 802.11n (20MHz) 1to 11 1,6, 11 OFDM BPSK 7.2 Dual

Draft 802.11n (40MHz) 1to7 1,4,7 OFDM BPSK 15.0 Dual

802.11b (CB mode) 1to7 1,4,7 DSSS DBPSK 1.0 Dual

BANDEDGE MEASUREMENT:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11b 1to 11 1,11 DSSS DBPSK 1.0 Dual

802.11g 1to 11 1,11 OFDM BPSK 6.0 Dual

Draft 802.11n (20MHz) 1to 11 1,1 OFDM BPSK 7.2 Dual

Draft 802.11n (40MHz) 1to7 1,7 OFDM BPSK 15.0 Dual

802.11b (CB mode) 1to7 1,7 DSSS DBPSK 1.0 Dual
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ANTENNA PORT CONDUCTED MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) CONDITION

802.11b 1to 11 1,6, 11 DSSS DBPSK 1.0 Dual

802.11g 1to 11 1,6, 11 OFDM BPSK 6.0 Dual

Draft 802.11n (20MHz) 1to 11 1,6, 11 OFDM BPSK 7.2 Dual

Draft 802.11n (40MHz) 1to7 1,4,7 OFDM BPSK 15.0 Dual

802.11b (CB mode) 1to7 1,4,7 DSSS DBPSK 1.0 Dual
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3.3 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer, it must
comply with the requirements of the following standards:

FCC Part 15, Subpart C. (15.247)
ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements of
FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

NO.| PRODUCT BRAND MODEL NO. | SERIAL NO. FCCID
NOTEBOOK
1 COMPUTER DELL PPO5L 16484462992 E2K24CLNS
NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 |NA

NOTE: All power cords of the above support units are non shielded (1.8m).
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4. TEST TYPES AND RESULTS
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBpV)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50 MHz.
3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field strengths
specified above.

4.1.2 TEST INSTRUMENTS

DESCRIPTION & MANUFACTURER|  MODEL NoO. SERIAL NO. CAL&%‘;{:‘_TED
Test Receiver ESCS30 100288 Nov. 02, 2006
ROHDE & SCHWARZ .02,

RF signal cable 5D-FB Cable-HYCO3-01 | Jan. 06, 2007
Woken

LISN ESH2-75 100100 Jan. 09, 2007
ROHDE & SCHWARZ - 09,

LISN

RONDE & SCHWARZ ESH3-25 100311 Jan. 22, 2007
Software

Som ADT Cond_V3 NA NA

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The test was performed in HwaYa Shielded Room 2.
3. The VCCI Site Registration No. is C-2047.
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power

mains through another LISN. The two LISNs provide 50 ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels
under (Limit - 20dB) was not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

/ Vertical Ground
Reference Plane /Test Receiver

—~— —1

o O O O

40cm EUT o MOOC’O
|

| 80cm |
[ |

N

\ Horizontal Ground

Reference Plane

|LISNh |
L

=

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of the
Test Configuration.

4.1.6 EUT OPERATING CONDITIONS

a. Connected the EUT to notebook via extended card and placed on a
testing table.

b. The notebook ran a test program (provided by manufacturer) to enable
EUT under transmission/receiving condition continuously at specific
channel frequency.

c. The notebook sent "H" messages to its screen and displayed them.
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4.1.7 TEST RESULTS

CONDUCTED WORST-CASE DATA:
802.11g OFDM MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
c Emission I .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.157 0.10 53.57 - 53.67 - 65.62 | 55.62 | -11.95 -
2 0.319 0.10 46.49 - 46.59 - 59.74 | 49.74 | -13.15 -
3 0.802 0.10 29.63 - 29.73 - 56.00 | 46.00 | -26.27 -
4 1.273 0.13 25.57 - 25.70 - 56.00 | 46.00 | -30.30 -
5 14.273 0.59 30.45 - 31.04 - 60.00 | 50.00 | -28.96 -
6 20.258 0.58 38.20 - 38.78 - 60.00 | 50.00 | -21.22 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBut

110~
100 -
o0 -
a0-

n-

/

Peak Reading |~
GF Limit I
A Limit P

|
-‘-""h

Al e |
Emas®

70 A =

I

an- 4

30-
20-

10-

1000 30.00
M Hz
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.213 0.10 52.49 - 52.59 - 63.11 | 53.11 | -10.52 -
2 0.321 0.10 49.21 - 49.31 - 59.68 | 49.68 | -10.37 -
3 0.797 0.17 36.27 - 36.44 - 56.00 | 46.00 | -19.56 -
4 1.438 0.20 27.93 - 28.13 - 56.00 | 46.00 | -27.87 -
5 13.359 0.57 29.41 - 29.98 - 60.00 | 50.00 | -30.02 -
6 19.707 0.56 33.04 - 33.60 - 60.00 | 50.00 | -26.40 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBuy
110- S
Peak Reading |~
100- QF Limit o
o _ Ay Limnit e
&0 -
-
"-n...h '2
60 _1&::“‘
[
L
40- LT 4 5
. | MW \U\L\
20 -
Y
o | * . QP(Yalue
015 1.00 1000 30.00
M Hz
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 53.55 - 53.65 - 65.59 | 55.59 | -11.94 -
2 0.317 0.10 46.60 - 46.70 - 59.78 | 49.78 | -13.08 -
3 0.795 0.10 29.58 - 29.68 - 56.00 | 46.00 | -26.32 -
4 1.593 0.16 27.65 - 27.81 - 56.00 | 46.00 | -28.19 -
5 13.418 0.54 30.82 - 31.36 - 60.00 | 50.00 | -28.64 -
6 19.707 0.56 37.95 - 38.51 - 60.00 | 50.00 | -21.49 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 54.19 - 54.29 - 65.54 | 55.54 | -11.25 -
2 0.318 0.10 49.30 - 49.40 - 59.76 | 49.76 | -10.36 -
3 0.795 0.17 35.99 - 36.16 - 56.00 | 46.00 | -19.84 -
4 1.656 0.20 24.08 - 24.28 - 56.00 | 46.00 | -31.72 -
5 14.273 0.61 29.25 - 29.86 - 60.00 | 50.00 | -30.14 -
6 20.258 0.57 32.94 - 33.51 - 60.00 | 50.00 | -26.49 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 53.65 - 53.75 - 65.55 | 55.55 | -11.80 -
2 0.318 0.10 46.53 - 46.63 - 59.75 1 49.75 | -13.12 -
3 0.797 0.10 29.73 - 29.83 - 56.00 | 46.00 | -26.17 -
4 1.440 0.14 28.72 - 28.86 - 56.00 | 46.00 | -27.14 -
5 14.273 0.59 30.82 - 31.41 - 60.00 | 50.00 | -28.59 -
6 19.707 0.56 37.93 - 38.49 - 60.00 | 50.00 | -21.51 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 54.21 - 54.31 - 65.56 | 55.56 | -11.25 -
2 0.319 0.10 49.36 - 49.46 - 59.72 | 49.72 | -10.26 -
3 0.795 0.17 34.09 - 34.26 - 56.00 | 46.00 | -21.74 -
4 1.368 0.20 26.92 - 27.12 - 56.00 | 46.00 | -28.88 -
5 13.418 0.58 30.25 - 30.83 - 60.00 | 50.00 | -29.17 -
6 19.707 0.56 33.06 - 33.62 - 60.00 | 50.00 | -26.38 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 7.2Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 53.51 - 53.61 - 65.55 | 55.55 | -11.94 -
2 0.319 0.10 46.45 - 46.55 - 59.74 | 49.74 | -13.19 -
3 0.900 0.10 29.67 - 29.77 - 56.00 | 46.00 | -26.23 -
4 1.594 0.16 27.37 - 27.53 - 56.00 | 46.00 | -28.47 -
5 13.418 0.54 30.84 - 31.38 - 60.00 | 50.00 | -28.62 -
6 19.707 0.56 37.93 - 38.49 - 60.00 | 50.00 | -21.51 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 7.2Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.159 0.10 54.09 - 54.19 - 65.50 | 55.50 | -11.31 -
2 0.322 0.10 49.17 - 49.27 - 59.66 | 49.66 | -10.39 -
3 0.797 0.17 36.07 - 36.24 - 56.00 | 46.00 | -19.76 -
4 1.275 0.20 24.22 - 24.42 - 56.00 | 46.00 | -31.58 -
5 13.418 0.58 30.23 - 30.81 - 60.00 | 50.00 | -29.19 -
6 20.258 0.57 32.90 - 33.47 - 60.00 | 50.00 | -26.53 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 7.2Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.162 0.10 53.00 - 53.10 - 65.39 | 55.39 | -12.29 -
2 0.320 0.10 46.55 - 46.65 - 59.72 | 49.72 | -13.07 -
3 0.865 0.10 30.21 - 30.31 - 56.00 | 46.00 | -25.69 -
4 1.504 0.15 28.74 - 28.89 - 56.00 | 46.00 | -27.11 -
5 14.152 0.58 30.79 - 31.37 - 60.00 | 50.00 | -28.63 -
6 18.242 0.58 37.64 - 38.22 - 60.00 | 50.00 | -21.78 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 7.2Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.162 0.10 54.18 - 54.28 - 65.38 | 55.38 | -11.10 -
2 0.318 0.10 49.40 - 49.50 - 59.76 | 49.76 | -10.26 -
3 0.869 0.18 36.81 - 36.99 - 56.00 | 46.00 | -19.01 -
4 1.500 0.20 27.93 - 28.13 - 56.00 | 46.00 | -27.87 -
5 13.418 0.58 30.25 - 30.83 - 60.00 | 50.00 | -29.17 -
6 19.707 0.56 34.04 - 34.60 - 60.00 | 50.00 | -25.40 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 7.2Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 53.67 - 53.77 - 65.56 | 55.56 | -11.79 -
2 0.317 0.10 46.60 - 46.70 - 59.78 | 49.78 | -13.08 -
3 0.853 0.10 30.63 - 30.73 - 56.00 | 46.00 | -25.27 -
4 1.592 0.16 27.73 - 27.89 - 56.00 | 46.00 | -28.11 -
5 14.273 0.59 30.82 - 31.41 - 60.00 | 50.00 | -28.59 -
6 19.707 0.56 37.93 - 38.49 - 60.00 | 50.00 | -21.51 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 7.2Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 54.33 - 54.43 - 65.58 | 55.58 | -11.15 -
2 0.271 0.10 50.85 - 50.95 - 61.08 | 51.08 | -10.13 -
3 0.865 0.18 36.94 - 37.12 - 56.00 | 46.00 | -18.88 -
4 1.559 0.20 26.89 - 27.09 - 56.00 | 46.00 | -28.91 -
5 13.359 0.57 29.50 - 30.07 - 60.00 | 50.00 | -29.93 -
6 19.707 0.56 33.02 - 33.58 - 60.00 | 50.00 | -26.42 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 15.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission .. .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 53.69 - 53.79 - 65.58 | 55.58 | -11.79 -
2 0.317 0.10 46.19 - 46.29 - 59.77 | 49.77 | -13.48 -
3 0.797 0.10 29.83 - 29.93 - 56.00 | 46.00 | -26.07 -
4 1.648 0.16 26.08 - 26.24 - 56.00 | 46.00 | -29.76 -
5 14.215 0.59 30.39 - 30.98 - 60.00 | 50.00 | -29.02 -
6 20.258 0.58 37.91 - 38.49 - 60.00 | 50.00 | -21.51 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz

INPUT POWER
TRANSFER RATE 15.0Mbps (SYSTEM) 120Vac, 60 Hz

ENVIRONMENTAL 20deg. C, 60%RH,

CONDITIONS 991hPa TESTED BY Match Tsui
Freq. Corr. |Reading Value ETLSVSe'Ion Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.159 0.10 54.35 - 54.45 - 65.49 | 55.49 | -11.04 -
2 0.373 0.10 47.42 - 47.52 - 58.44 | 48.44 | -10.92 -
3 0.861 0.18 36.89 - 37.07 - 56.00 | 46.00 | -18.93 -
4 1.981 0.20 23.32 - 23.52 - 56.00 | 46.00 | -32.48 -
5 13.418 0.58 30.23 - 30.81 - 60.00 | 50.00 | -29.19 -
6 19.707 0.56 33.02 - 33.58 - 60.00 | 50.00 | -26.42 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 15.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.162 0.10 53.54 - 53.64 - 65.38 | 55.38 | -11.74 -
2 0.319 0.10 46.47 - 46.57 - 59.74 | 49.74 | -13.17 -
3 0.845 0.10 30.67 - 30.77 - 56.00 | 46.00 | -25.23 -
4 1.367 0.14 27.90 - 28.04 - 56.00 | 46.00 | -27.96 -
5 14.273 0.59 30.82 - 31.41 - 60.00 | 50.00 | -28.59 -
6 20.258 0.58 37.91 - 38.49 - 60.00 | 50.00 | -21.51 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 15.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 54.27 - 54.37 - 65.58 | 55.58 | -11.21 -
2 0.373 0.10 47.42 - 47.52 - 58.44 | 48.44 | -10.92 -
3 0.880 0.18 36.84 - 37.02 - 56.00 | 46.00 | -18.98 -
4 1.916 0.20 23.93 - 24.13 - 56.00 | 46.00 | -31.87 -
5 13.418 0.58 30.23 - 30.81 - 60.00 | 50.00 | -29.19 -
6 19.707 0.56 33.02 - 33.58 - 60.00 | 50.00 | -26.42 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 PHASE Line 1
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 15.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.162 0.10 53.52 - 53.62 - 65.38 | 55.38 | -11.76 -
2 0.365 0.10 44.03 - 4413 - 58.62 | 48.62 | -14.49 -
3 0.864 0.10 30.37 - 30.47 - 56.00 | 46.00 | -25.53 -
4 1.437 0.14 28.90 - 29.04 - 56.00 | 46.00 | -26.96 -
5 13.418 0.54 30.84 - 31.38 - 60.00 | 50.00 | -28.62 -
6 19.711 0.56 37.32 - 37.88 - 60.00 | 50.00 | -22.12 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 PHASE Line 2
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 15.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
c Emission I .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.159 0.10 54.25 - 54.35 - 65.50 | 55.50 | -11.15 -
2 0.365 0.10 47.75 - 47.85 - 58.62 | 48.62 | -10.77 -
3 0.845 0.17 36.81 - 36.98 - 56.00 | 46.00 | -19.02 -
4 1.531 0.20 27.80 - 28.00 - 56.00 | 46.00 | -28.00 -
5 13.418 0.58 30.21 - 30.79 - 60.00 | 50.00 | -29.21 -
6 20.258 0.57 32.88 - 33.45 - 60.00 | 50.00 | -26.55 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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802.11b (CB mode) DSSS MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 1
MODULATION TYPE |DBPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 1.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
c Emission I .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.162 0.10 53.54 - 53.64 - 65.38 | 55.38 | -11.74 -
2 0.317 0.10 46.64 - 46.74 - 59.78 | 49.78 | -13.04 -
3 0.797 0.10 30.23 - 30.33 - 56.00 | 46.00 | -25.67 -
4 1.439 0.14 28.98 - 29.12 - 56.00 | 46.00 | -26.88 -
5 13.418 0.54 30.84 - 31.38 - 60.00 | 50.00 | -28.62 -
6 19.707 0.56 37.97 - 38.53 - 60.00 | 50.00 | -21.47 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line 2
MODULATION TYPE |DBPSK 6dB BANDWIDTH |9 kHz

INPUT POWER
TRANSFER RATE 1.0Mbps (SYSTEM) 120Vac, 60 Hz

ENVIRONMENTAL 20deg. C, 60%RH,

CONDITIONS 991hPa TESTED BY Match Tsui
Freq. Corr. |Reading Value ETLSVSe'Ion Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.162 0.10 54.22 - 54.32 - 65.38 | 55.38 | -11.06 -
2 0.373 0.10 47.38 - 47.48 - 58.44 | 48.44 | -10.96 -
3 0.795 0.17 36.56 - 36.73 - 56.00 | 46.00 | -19.27 -
4 1.844 0.20 22.03 - 22.23 - 56.00 | 46.00 | -33.77 -
5 13.480 0.58 29.49 - 30.07 - 60.00 | 50.00 | -29.93 -
6 19.707 0.56 36.02 - 36.58 - 60.00 | 50.00 | -23.42 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line 1
MODULATION TYPE |DBPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 1.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission I .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 53.65 - 53.75 - 65.58 | 55.58 | -11.83 -
2 0.317 0.10 46.58 - 46.68 - 59.77 | 49.77 | -13.09 -
3 0.797 0.10 30.23 - 30.33 - 56.00 | 46.00 | -25.67 -
4 1.594 0.16 26.44 - 26.60 - 56.00 | 46.00 | -29.40 -
5 14.273 0.59 30.82 - 31.41 - 60.00 | 50.00 | -28.59 -
6 19.707 0.56 37.97 - 38.53 - 60.00 | 50.00 | -21.47 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 PHASE Line 2
MODULATION TYPE |DBPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 1.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission .. .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.161 0.10 54.32 - 54.42 - 65.44 | 55.44 | -11.02 -
2 0.353 0.10 48.19 - 48.29 - 58.89 | 48.89 | -10.60 -
3 0.797 0.17 36.70 - 36.87 - 56.00 | 46.00 | -19.13 -
4 1.916 0.20 24.52 - 24.72 - 56.00 | 46.00 | -31.28 -
5 13.418 0.58 30.25 - 30.83 - 60.00 | 50.00 | -29.17 -
6 19.707 0.56 33.02 - 33.58 - 60.00 | 50.00 | -26.42 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 PHASE Line 1
MODULATION TYPE |DBPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 1.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission — .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.159 0.10 53.51 - 53.61 - 65.50 | 55.50 | -11.89 -
2 0.319 0.10 46.27 - 46.37 - 59.74 | 49.74 | -13.37 -
3 0.906 0.10 29.28 - 29.38 - 56.00 | 46.00 | -26.62 -
4 1.527 0.15 27.82 - 27.97 - 56.00 | 46.00 | -28.03 -
5 14.152 0.58 30.87 - 31.45 - 60.00 | 50.00 | -28.55 -
6 20.258 0.58 37.99 - 38.57 - 60.00 | 50.00 | -21.43 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2."-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 PHASE Line 2
MODULATION TYPE |DBPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 1.0Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 20deg. C, 60%RH, .
CONDITIONS 991hPa TESTED BY Match Tsui
. Emission .. .
Freq. Corr. |Reading Value Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.158 0.10 54.39 - 54.49 - 65.58 | 55.58 | -11.09 -
2 0.318 0.10 49.48 - 49.58 - 59.75 1 49.75 | -10.17 -
3 0.957 0.19 35.08 - 35.27 - 56.00 | 46.00 | -20.73 -
4 2.167 0.21 24.24 - 24.45 - 56.00 | 46.00 | -31.55 -
5 13.418 0.58 30.23 - 30.81 - 60.00 | 50.00 | -29.19 -
6 19.711 0.56 32.35 - 32.91 - 60.00 | 50.00 | -27.09 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.

3. The emission levels of other frequencies were very low against the limit.

4. Margin value = Emission level - Limit value

5. Correction factor = Insertion loss + Cable loss

6. Emission Level = Correction Factor + Reading Value.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the general
radiated limits in 15.209 as following:

FREQUENCIES (WH2) | (ricro cicmetor) | DISTANCE (motors)

0.009 ~ 0.490 2400 / F(kHz) 300
0.490 ~1.705 24000 / F(kHz) 30
1.705 ~ 30.0 30 30

30 ~ 88 100 3

88 ~ 216 150 3

216 ~ 960 200 3

Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on
average detector, however, the peak field strength of any emission shall not exceed the maximum
permitted average limits, specified above by more than 20dB under any condition of modulation.
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4.2.2 TEST INSTRUMENTS

DESCRIPTION &

MANUFACTURER MODEL NO. SERIAL NO. CALIBRATED UNTIL
Test Receiver
ROHDE & SCHWARZ ESI7 838496/016 Jan. 01, 2007
Spectrum Analyzer
ROHDE & SCHWARZ FSP40 100041 Dec. 04, 2006
BILOG Antenna
SCHWARZBECK VULBO168 9168-155 Jan. 15, 2007
HORN Antenna
SCHWARZBECK BBHA 9120D 9120D-404 Jan. 01, 2007
HORN Antenna
SCHWARZBECK BBHA 9170 BBHA9170242 Jan. 19, 2007
Prgamplifier 8449B 3008A01960 Nov. 09, 2006
Agilent
RF signal cable
HUBER+SUHNNER SUCOFLEX 104 219268/4 Dec. 20, 2006
RF signal cable
HUBER+SUHNNER SUCOFLEX 104 230129/4 Dec. 20, 2006
Software ADT_Radiated_V5.14 NA NA
ADT. _ V5.
Antenna Tower MA 4000 010303 NA
inn-co GmbH
Antenna Tower Controller C0O2000 019303 NA
inn-co GmbH
Turn Table
ADT. TT100. TT93021704 NA
;lé)r? Table Controller SC100. SC93021704 NA

NOTE: 1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

2. The test was performed in HwaYa Chamber 4.

3. The horn antenna and HP preamplifier (model: 8449B) are used only for the measurement of

emission frequency above 1GHz if tested.

4. The IC Site Registration No. is 1C4924-4.
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4.2.3 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at
a 3 meters semi-anechoic chamber. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which
was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to make
the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the rotatable table
was turned from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be reported.
Otherwise the emissions would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3MHz
for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is
10Hz for Average detection (AV) at frequency above 1GHz.

4.2.4 DEVIATION FROM TEST STANDARD

No deviation
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4.2.5 TEST SETUP
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For the actual test configuration, please refer to the related item — Photographs of the

Test Configuration.

4.2.6 EUT OPERATING CONDITIONS

Same as 4.1.6
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4.2.7 TEST RESULTS

BELOW 1GHz WORST-CASE DATA
802.11g OFDM MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE | Below 1000MHz
INPUT POWER
MODULATION TYPE |BPSK for 802.11g (SYSTEM) 120Vac, 60 Hz
DETECTOR .
TRANSFER RATE 6.0Mbps FUNCTION Quasi-Peak
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. | Level Height Angle Value Factor
(MHz) (@Buv/m) | @BWVM | (@8) m) | (Degree) | (dBUV) (dB/m)
1 133.03 41.91 QP 43.50 -1.59 1.25H 70 29.36 12.55
2 166.07 42.03 QP 43.50 -1.47 1.00H 70 29.20 12.83
3 199.12 41.77 QP 43.50 -1.73 1.00 H 70 30.97 10.81
4 232.16 36.85 QP 46.00 -9.15 1.00 H 154 25.01 11.84
5 331.30 40.47 QP 46.00 -5.53 1.50H 70 24.61 15.86
6 399.34 35.43 QP 46.00 -10.57 1.00H 121 17.65 17.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Fre Emission Limit Marain Antenna Table Raw Correction
No. (Mqu-) Level (dBuV/m) (dE?) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 33.89 37.01 QP 40.00 -2.99 1.25V 229 24 .14 12.87
2 133.03 40.66 QP 43.50 -2.84 1.25V 229 28.11 12.55
3 166.07 42.02 QP 43.50 -1.48 1.25V 229 29.19 12.83
4 199.12 38.64 QP 43.50 -4.86 1.25V 229 27.83 10.81
5 269.10 33.75 QP 46.00 -12.25 1.25V 94 19.79 13.96
6 665.65 32.71 QP 46.00 -13.29 1.75V 106 9.27 23.44
REMARKS: 1. Emission level(dBuV/m)=Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
MODULATION TYPE Z%fﬂf_l‘;o)r draft 802.11n :gsg;EP“z))WER 120Vac, 60 Hz
TRANSFER RATE  |7.2Mbps EE;E%T:NR Quasi-Peak
e i e

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Antelznna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 51.38 36.35 QP 40.00 -3.65 1.50 H 331 2212 14.23
2 66.93 36.41 QP 40.00 -3.59 1.00 H 61 24.20 12.21
3 133.03 41.75 QP 43.50 -1.75 1.00H 61 29.20 12.55
4 166.07 41.96 QP 43.50 -1.54 1.00 H 61 29.13 12.83
5 199.12 42.04 QP 43.50 -1.46 1.50 H 61 31.23 10.81
6 265.21 41.09 QP 46.00 -4.91 1.00H 61 27.78 13.31
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq. Emission Limit Margin Antgnna Table Raw Correction
No. (MHz) Level (dBUV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 33.31 QP 40.00 -6.69 1.25V 280 20.73 12.58
2 133.03 35.06 QP 43.50 -8.44 1.00 V 70 22.50 12.55
3 166.07 34.09 QP 43.50 -9.41 1.00 V 235 21.26 12.83
4 267.15 28.71 QP 46.00 -17.29 1.00 V 241 15.08 13.63
5 333.25 29.41 QP 46.00 -16.59 1.50 V 64 13.52 15.89
6 599.56 28.52 QP 46.00 -17.48 1.00 V 79 5.98 22.54
REMARKS: 1. Emission level(dBuV/m)=Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

Report No.: RF950915L09

44

Report Format Version 2.0.4




DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX

CONDITIONS

991hPa

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |Below 1000MHz
MODULATION TYPE (Ez‘%f/l’f_l‘;o)r draft 802.11n :gsg;EP“z))WER 120Vac, 60 Hz
TRANSFER RATE  [15.0Mbps EE;E%T:NR Quasi-Peak
ENVIRONMENTAL |25deg. C, 65%RH, TESTED BY Brad Wu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Antelznna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 98.04 35.42 QP 43.50 -8.08 1.25H 19 26.42 9.00
2 133.03 41.80 QP 43.50 -1.70 1.00 H 88 29.25 12.55
3 166.07 41.90 QP 43.50 -1.60 1.00 H 88 29.07 12.83
4 199.12 42.22 QP 43.50 -1.28 1.25H 88 31.41 10.81
5 265.21 40.45 QP 46.00 -5.55 1.50 H 88 27.14 13.31
6 331.30 38.23 QP 46.00 -71.77 1.00 H 34 22.37 15.86
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq. Emission Limit Margin Antgnna Table Raw Correction
No. (MHz) Level (dBUV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 33.38 QP 40.00 -6.62 1.25V 25 20.80 12.58
2 133.03 35.25 QP 43.50 -8.25 1.00 V 88 22.70 12.55
3 166.07 34.13 QP 43.50 -9.37 1.00 V 64 21.29 12.83
4 199.12 30.33 QP 43.50 -13.17 1.00 V 103 19.53 10.81
5 331.30 29.26 QP 46.00 -16.74 1.50 V 91 13.40 15.86
6 599.56 29.43 QP 46.00 -16.57 1.00 V 79 6.89 22.54
REMARKS: 1. Emission level(dBuV/m)=Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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802.11b (CB mode) DSSS MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE | Below 1000MHz
DBPSK for 802.11b (CB |INPUT POWER
MODULATION TYPE mode) (SYSTEM) 120Vac, 60 Hz
DETECTOR .
TRANSFER RATE 1.0Mbps FUNCTION Quasi-Peak
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. | Level Height Angle Value Factor
(MHz) (@Buv/im) | @BWVM | (@B) m) | (Degree) | (dBUV) (dB/m)
1 98.04 35.51 QP 43.50 -7.99 1.00H 22 26.50 9.00
2 133.03 41.66 QP 43.50 -1.84 1.25H 271 29.11 12.55
3 166.07 41.86 QP 43.50 -1.64 1.50 H 271 29.03 12.83
4 199.12 4213 QP 43.50 -1.37 1.00H 271 31.32 10.81
5 267.15 40.95 QP 46.00 -5.05 1.00H 121 27.32 13.63
6 333.25 37.95 QP 46.00 -8.05 1.00H 31 22.06 15.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Fre Emission Limit Marain Antenna Table Raw Correction
No. (Mqu-) Level (dBuV/m) (dE?) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 64.99 34.42 QP 40.00 -5.58 1.50 V 292 21.84 12.58
2 98.04 32.59 QP 43.50 -10.91 1.00 V 85 23.59 9.00
3 133.03 34.94 QP 43.50 -8.56 1.00V 253 22.39 12.55
4 166.07 33.16 QP 43.50 -10.34 1.00V 271 20.33 12.83
5 199.12 30.27 QP 43.50 -13.23 1.25V 88 19.46 10.81
6 331.30 28.12 QP 46.00 -17.88 1.00V 70 12.26 15.86
REMARKS: 1. Emission level(dBuV/m)=Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor (dB/m) + Cable Factor (dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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802.11b DSSS MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |DBPSK :gsgIEPN?)WER 120Vac, 60 Hz
TRANSFER RATE | 1.0Mbps I?E;E(T:IT:NR iﬁ:ggpgz AV)
SRS [ e T estmony e

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Antfanna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2387.00 53.21 PK 74.00 -20.79 1.31H 58 21.12 32.09
2 2387.00 42.36 AV 54.00 -11.64 1.31H 58 10.27 32.09
3 *2412.00 105.78 PK 1.31H 58 73.60 32.18
4 *2412.00 101.93 AV 1.31H 58 69.75 32.18
5 4824.00 49.65 PK 74.00 -24.35 1.08 H 256 11.02 38.63
6 4824.00 43.31 AV 54.00 -10.69 1.08 H 256 4.68 38.63
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq. Emission Limit Margin Antfanna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2387.00 62.44 PK 74.00 -11.56 116V 255 30.35 32.09
2 2387.00 51.61 AV 54.00 -2.39 116V 255 19.52 32.09
3 *2412.00 115.02 PK 141V 252 82.84 32.18
4 *2412.00 111.25 AV 141V 252 79.07 32.18
5 4824.00 52.78 PK 74.00 -21.22 1.00V 78 14.15 38.63
6 4824.00 46.56 AV 54.00 -7.44 1.00V 78 7.93 38.63
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |DBPSK zgsgIEPN(I))WER 120Vac, 60 Hz
e s |
EVROWENTAL ooy 005 [reotenmy oo

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Ant(.enna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 106.59 PK 1.30H 61 74.32 32.27
2 *2437.00 102.65 AV 1.30H 61 70.38 32.27
3 4874.00 51.47 PK 74.00 -22.53 1.10H 214 12.70 38.77
4 4874.00 46.31 AV 54.00 -7.69 1.10H 214 7.54 38.77

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M

Freq. Emission Limit Margin Antt.anna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2437.00 115.86 PK 1.40V 253 83.59 32.27
2 *2437.00 112.01 AV 140V 253 79.74 32.27
3 4874.00 55.62 PK 74.00 -18.38 1.57V 270 16.85 38.77
4 4874.00 50.47 AV 54.00 -3.53 1.57V 270 11.70 38.77

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

O 0Bk WDN

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. The limit value is defined as per 15.247.

. “** Fundamental frequency.

Report No.: RF950915L09

48

Report Format Version 2.0.4




EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |DBPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE 1.0Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2462.00 105.25 PK 1.30H 61 72.89 32.36
2 *2462.00 101.42 AV 1.30 H 61 69.06 32.36
3 2483.50 53.16 PK 74.00 -20.84 1.30H 61 20.72 32.44
4 2483.50 42.23 AV 54.00 -11.77 1.30H 61 9.79 32.44
5 4924.00 50.86 PK 74.00 -23.14 1.10H 231 11.96 38.90
6 4924.00 44.58 AV 54.00 -9.42 1.10H 231 5.68 38.90
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Fre Emission Limit Margin Antenna Table Raw Correction
No. (MHi.) Level (dBuV/m) (dg) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 114.86 PK 1.40 V 250 82.50 32.36
2 *2462.00 111.03 AV 1.40 V 250 78.67 32.36
3 2483.50 62.89 PK 74.00 -11.11 1.40 V 250 30.45 32.44
4 2483.50 52.18 AV 54.00 -1.82 140V 250 19.74 32.44
5 4924.00 54.75 PK 74.00 -19.25 1.03V 276 15.85 38.90
6 4924.00 50.60 AV 54.00 -3.40 1.03V 276 11.70 38.90

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

O 0Bk WDN

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. The limit value is defined as per 15.247.

. “** Fundamental frequency.
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802.11g OFDM MODULATION: DUAL TX

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |BPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE 6.0Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. . Level Height Angle Value Factor
(MHz) (@Buvim) | @BUVIm) | (dB) (m) | (Degree) | (dBuv) (dB/m)
1 2390.00 60.24 PK 74.00 -13.76 1.36 H 110 28.14 32.10
2 2390.00 43.15 AV 54.00 -10.85 1.36 H 110 11.05 32.10
3 *2412.00 103.70 PK 1.36 H 110 71.52 32.18
4 *2412.00 93.64 AV 1.36 H 110 61.46 32.18
5 4824.00 48.52 PK 74.00 -25.48 1.09 H 68 9.89 38.63
6 4824.00 37.25 AV 54.00 -16.75 1.09H 68 -1.38 38.63
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 2390.00 69.11 PK 74.00 -4.89 1.16 V 277 37.01 32.10
2 2390.00 52.04 AV 54.00 -1.96 1.16 V 277 19.94 32.10
3 *2412.00 112.65 PK 1.16 V 277 80.47 32.18
4 *2412.00 102.46 AV 1.16 V 277 70.28 32.18
5 2894.00 61.02 PK 74.00 -12.98 117V 278 27.25 33.77
6 2894.00 51.88 AV 54.00 -2.12 117V 278 18.11 33.77
7 4824.00 49.61 PK 74.00 -24.39 1.02V 74 10.98 38.63
8 4824.00 38.36 AV 54.00 -15.64 1.02V 74 -0.27 38.63

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

O bk WDN

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. The limit value is defined as per 15.247.

. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |BPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
URCGEFARRATE | B FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2437.00 106.82 PK 1.35H 112 74.55 32.27
2 *2437.00 96.75 AV 1.35H 112 64.48 32.27
3 4874.00 49.66 PK 74.00 -24.34 1.11H 74 10.89 38.77
4 4874.00 38.41 AV 54.00 -15.59 1.11H 74 -0.36 38.77
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2437.00 115.88 PK 1.15V 276 83.61 32.27
2 *2437.00 105.87 AV 1.15V 276 73.60 32.27
3 2483.50 67.02 PK 74.00 -6.98 1.15V 276 34.58 32.44
4 2483.50 51.89 AV 54.00 -2.11 1.15V 276 19.45 32.44
5 4874.00 50.58 PK 74.00 -23.42 1.07V 88 11.81 38.77
6 4874.00 39.25 AV 54.00 -14.75 1.07V 88 0.48 38.77

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

5. The limit value is defined as per 15.247.
6. “* “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |BPSK zgsgIEPN(I))WER 120Vac, 60 Hz
e s |
EVROWENTAL ooy 005 [reotenmy oo

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Ant(.enna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 103.12 PK 1.34 H 108 70.76 32.36
2 *2462.00 93.01 AV 1.34 H 108 60.65 32.36
3 2483.50 60.10 PK 74.00 -13.90 1.34 H 108 27.66 32.44
4 2483.50 42.95 AV 54.00 -11.05 1.34 H 108 10.51 32.44
5 4924.00 48.65 PK 74.00 -25.35 1.11H 72 9.75 38.90
6 4924.00 37.41 AV 54.00 -16.59 1.11H 72 -1.49 38.90

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Freq. Emission Limit Margin Antfanna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 111.86 PK 1.14V 284 79.50 32.36
2 *2462.00 101.63 AV 1.14V 284 69.27 32.36
3 2483.50 65.98 PK 74.00 -8.02 112V 277 33.54 32.44
4 2483.50 52.37 AV 54.00 -1.63 112V 277 19.93 32.44
5 4924.00 49.86 PK 74.00 -24.14 1.05V 96 10.96 38.90
6 4924.00 38.59 AV 54.00 -15.41 1.05V 96 -0.31 38.90

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

O 0Bk WDN

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. The limit value is defined as per 15.247.

. “** Fundamental frequency.
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DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX:

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |BPSK :gsg;EP“gWER 120Vac, 60 Hz
TRANSFER RATE  |7.2Mbps EE;E%TSNR zs:gggz AV)
ENTOWENTAL [z O [reerepmy [snam

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Ant_enna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 60.15 PK 74.00 -13.85 1.34 H 105 28.05 32.10
2 2390.00 43.02 AV 54.00 -10.98 1.34 H 105 10.92 32.10
3 *2412.00 103.58 PK 1.34 H 105 71.40 32.18
4 *2412.00 93.52 AV 1.34 H 105 61.34 32.18
5 4824.00 46.71 PK 74.00 -27.29 113 H 96 8.08 38.63
6 4824.00 35.36 AV 54.00 -18.64 113 H 96 -3.27 38.63
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq. Emission Limit Margin Antt.anna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 69.25 PK 74.00 -4.75 1.05V 94 37.15 32.10
2 2390.00 52.18 AV 54.00 -1.82 1.05V 94 20.08 32.10
3 *2412.00 112.94 PK 1.09V 108 80.76 32.18
4 *2412.00 102.33 AV 1.09V 108 70.15 32.18
5 4824.00 47.50 PK 74.00 -26.50 1.05V 85 8.87 38.63
6 4824.00 36.25 AV 54.00 -17.75 1.05V 85 -2.38 38.63
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “* “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 6 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |BPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE  |7.2Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |(@BUVIM| (dB) (m) | (Degree) | (dBuVv) (dB/m)
1 *2437.00 106.72 PK 1.35H 104 74.45 32.27
2 *2437.00 96.65 AV 1.35H 104 64.38 32.27
3 4874.00 49.96 PK 74.00 -24.04 1.07 H 26 11.19 38.77
4 4874.00 38.54 AV 54.00 -15.46 1.07 H 26 -0.23 38.77
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
T Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) | 9BUVIM [ (dB) m) | (Degree) | (dBuV) (dB/m)
1 *2437.00 116.18 PK 1.06 V 98 83.91 32.27
2 *2437.00 106.12 AV 1.06 V 98 73.85 32.27
3 2483.50 67.69 PK 74.00 -6.31 1.28V 90 35.25 32.44
4 2483.50 52.54 AV 54.00 -1.46 1.28V 90 20.10 32.44
5 4874.00 57.75 PK 74.00 -16.25 1.00V 57 18.98 38.77
6 4874.00 46.73 AV 54.00 -7.27 1.00 V 57 7.96 38.77
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “* “: Fundamental frequency.

Report No.: RF950915L09

54

Report Format Version 2.0.4




EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 11 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |BPSK :gngEP“:’)WER 120Vac, 60 Hz
E—— .. omeoor——[r
ENEOWEAL 2 C o7 |reoromr [saas

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Antt.anna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 103.02 PK 1.35H 110 70.66 32.36
2 *2462.00 92.98 AV 1.35H 110 60.62 32.36
3 2483.50 60.34 PK 74.00 -13.66 1.35H 110 27.90 32.44
4 2483.50 43.25 AV 54.00 -10.75 1.35H 110 10.81 32.44
5 4924.00 47.86 PK 74.00 -26.14 1.08 H 326 8.96 38.90
6 4924.00 36.58 AV 54.00 -17.42 1.08 H 326 -2.32 38.90

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M

Freq. Emission Limit Margin Antt.anna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2462.00 111.48 PK 1.26 V 91 79.12 32.36
2 *2462.00 101.27 AV 1.26 V 91 68.91 32.36
3 2483.50 68.54 PK 74.00 -5.46 1.28 V 93 36.10 32.44
4 2483.50 52.92 AV 54.00 -1.08 1.28 V 93 20.48 32.44
5 4924.00 52.49 PK 74.00 -21.51 1.00 V 247 13.59 38.90
6 4924.00 39.30 AV 54.00 -14.70 1.00V 247 0.40 38.90

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

o g wN

« % o,

: Fundamental frequency.

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. The limit value is defined as per 15.247.
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DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX:

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |BPSK :gsgIEPN?)WER 120Vac, 60 Hz
TRANSFER RATE | 15.0Mbps I?E;E(T:IT:NR iﬁ:ggpgz AV)
SRS [ e T estmony e

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Antfanna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 59.54 PK 74.00 -14.46 1.00 H 27 27.44 32.10
2 2390.00 43.32 AV 54.00 -10.68 1.00 H 27 11.22 32.10
3 *2422.00 95.68 PK 1.03 H 4 63.46 32.22
4 *2422.00 87.40 AV 1.03H 4 55.18 32.22
5 4844.00 47.58 PK 74.00 -26.42 1.07 H 314 8.90 38.68
6 4844.00 37.25 AV 54.00 -16.75 1.07 H 314 -1.43 38.68
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq. Emission Limit Margin Antfanna Table Raw Correction
No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 2390.00 65.35 PK 74.00 -8.65 1.08 V 98 33.25 32.10
2 2390.00 53.12 AV 54.00 -0.88 1.08 V 98 21.02 32.10
3 *2422.00 108.13 PK 1.31V 35 75.91 32.22
4 *2422.00 98.99 AV 1.31V 35 66.77 32.22
5 4844.00 51.64 PK 74.00 -22.36 1.02V 27 12.96 38.68
6 4844.00 39.21 AV 54.00 -14.79 1.02V 27 0.53 38.68
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |BPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE 15.0Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM | (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2437.00 97.11 PK 1.05H 10 64.84 32.27
2 *2437.00 88.78 AV 1.05H 10 56.51 32.27
3 2483.50 61.38 PK 74.00 -12.62 1.02H 22 28.94 32.44
4 2483.50 42.91 AV 54.00 -11.09 1.02H 22 10.47 32.44
5 4874.00 50.57 PK 74.00 -23.43 1.00H 87 11.80 38.77
6 4874.00 37.95 AV 54.00 -16.05 1.00H 87 -0.82 38.77
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2437.00 109.85 PK 1.08 V 96 77.58 32.27
2 *2437.00 100.25 AV 1.08 V 96 67.98 32.27
3 2483.50 71.02 PK 74.00 -2.98 1.28V 93 38.58 32.44
4 2483.50 52.97 AV 54.00 -1.03 1.28V 93 20.53 32.44
5 4874.00 53.94 PK 74.00 -20.06 1.05V 55 15.17 38.77
6 4874.00 41.35 AV 54.00 -12.65 1.05V 55 2.58 38.77
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |BPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE 15.0Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM | (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2452.00 92.72 PK 1.08 H 11 60.36 32.36
2 *2452.00 84.39 AV 1.08 H 11 52.03 32.36
3 2483.50 59.78 PK 74.00 -14.22 1.00H 27.34 32.44
4 2483.50 42.13 AV 54.00 -11.87 1.00 H 9.69 32.44
5 4904.00 49.75 PK 74.00 -24.25 1.00 H 47 10.90 38.85
6 4904.00 36.63 AV 54.00 -17.37 1.00 H 47 -2.22 38.85
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2452.00 105.22 PK 1.05V 97 72.89 32.33
2 *2452.00 95.46 AV 1.05V 97 63.13 32.33
3 2483.50 68.30 PK 74.00 -5.70 1.29V 93 35.86 32.44
4 2483.50 52.85 AV 54.00 -1.15 1.29V 93 20.41 32.44
5 4904.00 56.19 PK 74.00 -17.81 1.00 V 327 17.34 38.85
6 4904.00 38.50 AV 54.00 -15.50 1.00 V 327 -0.35 38.85

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

« % o,

o g wN

: Fundamental frequency.

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. The limit value is defined as per 15.247.
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802.11b (CB mode) DSSS MODULATION: DUAL TX:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |DBPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE 1.0Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. . Level Height Angle Value Factor
(MHz) (@Buvim) | @BUVIm) | (dB) (m) | (Degree) | (dBuv) (dB/m)
1 2390.00 49.39 PK 74.00 -24.61 1.02H 225 17.29 32.10
2 2390.00 40.21 AV 54.00 -13.79 1.02 H 225 8.11 32.10
3 *2422.00 102.54 PK 1.38 H 225 70.32 32.22
4 *2422.00 99.01 AV 1.38 H 225 66.79 32.22
5 4864.00 51.69 PK 74.00 -22.31 1.14 H 258 12.95 38.74
6 4864.00 42.30 AV 54.00 -11.70 1.14 H 258 3.56 38.74
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 2390.00 60.06 PK 74.00 -13.94 1.32V 119 27.96 32.10
1 2390.00 51.84 AV 54.00 -2.16 1.32V 119 19.74 32.10
2 *2422.00 114.78 PK 1.32V 119 82.56 32.22
2 *2422.00 111.23 AV 1.32V 119 79.01 32.22
3 4864.00 59.30 PK 74.00 -14.70 1.00 V 65 20.56 38.74
3 4864.00 52.57 AV 54.00 -1.43 1.00 V 65 13.83 38.74
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “* “: Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 25GHz
MODULATION TYPE |DBPSK :gsg;EP“?)WER 120Vac, 60 Hz
TRANSFER RATE  |1.0Mbps EE;E%TSNR iﬁ:fa(gﬁ AV)
ENTOWENAL [z O [reerenmy s

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Ant(.enna Table Raw Correction

No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2361.00 53.46 PK 74.00 -20.54 1.05H 214 21.47 31.99
2 2361.00 38.84 AV 54.00 -15.16 1.05H 214 6.85 31.99
3 *2437.00 103.83 PK 1.04 H 209 71.56 32.27
4 *2437.00 100.78 AV 1.04 H 209 68.51 32.27
5 2483.50 49.63 PK 74.00 -24.37 1.00 H 287 17.19 32.44
6 2483.50 38.17 AV 54.00 -15.83 1.00 H 287 5.73 32.44
7 4894.00 45.85 PK 74.00 -28.15 1.33H 116 7.03 38.82
8 4894.00 40.48 AV 54.00 -13.52 1.33H 116 1.66 38.82

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Freq. Emission Limit Margin Antt.anna Table Raw Correction

No. (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 2361.00 63.51 PK 74.00 -10.49 141V 113 31.52 31.99
2 2361.00 52.89 AV 54.00 -1.11 141V 113 20.90 31.99
3 *2437.00 115.79 PK 1.30 V 122 83.52 32.27
4 *2437.00 112.36 AV 1.30 V 122 80.09 32.27
5 2483.50 60.34 PK 74.00 -13.66 1.10V 9 27.90 32.44
6 2483.50 50.11 AV 54.00 -3.89 1.10V 9 17.67 32.44
7 4894.00 56.03 PK 74.00 -17.97 1.24 'V 85 17.21 38.82
8 4894.00 51.77 AV 54.00 -2.23 1.24 'V 85 12.95 38.82

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

O bk WDN

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. The limit value is defined as per 15.247.

. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 25GHz
INPUT POWER
MODULATION TYPE |DBPSK (SYSTEM) 120Vac, 60 Hz
DETECTOR Peak(PK)
TRANSFER RATE 1.0Mbps FUNCTION Average (AV)
ENVIRONMENTAL 25deg. C, 65%RH,
CONDITIONS 991hPa TESTED BY Brad Wu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Freq Emission Limit Margin Antenna Table Raw Correction
No. : Level Height Angle Value Factor
(MHz) (@Buvim) |@BUVIM| (dB) (m) | (Degree) | (dBuv) (dB/m)
1 *2452.00 101.35 PK 1.03H 116 69.02 32.33
2 *2452.00 97.94 AV 1.03H 116 65.61 32.33
3 2483.50 52.97 PK 74.00 -21.03 1.44 H 128 20.53 32.44
4 2483.50 41.30 AV 54.00 -12.70 144 H 128 8.86 32.44
5 4884.00 48.32 PK 74.00 -25.68 1.00 H 314 9.52 38.80
6 4884.00 41.82 AV 54.00 -12.18 1.00H 314 3.02 38.80
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
Fre Emission Limit Margin Antenna Table Raw Correction
No. (MHi.) Level (dBuV/m) (dg) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *2452.00 113.62 PK 1.07V 97 81.29 32.33
2 *2452.00 110.17 AV 1.07V 97 77.84 32.33
3 2483.50 64.97 PK 74.00 -9.03 1.28V 99 32.53 32.44
4 2483.50 52.93 AV 54.00 -1.07 1.28V 99 20.49 32.44
5 4884.00 55.67 PK 74.00 -18.33 1.12V 87 16.87 38.80
6 4884.00 50.38 AV 54.00 -3.62 112V 87 11.58 38.80
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. The limit value is defined as per 15.247.
6. “ * “: Fundamental frequency.
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4.3 6dB BANDWIDTH MEASUREMENT

4.3.1 LIMITS OF 6dB BANDWIDTH MEASUREMENT

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

4.3.2 TEST INSTRUMENTS

DESCRIPTION &
MANUFACTURER MODEL NO. SERIAL NO. CALIBRATED UNTIL
SPECTRUM ANALYZER FSP 40 100040 Jun. 07, 2007

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

4.3.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by spectrum
analyzer with 100kHz RBW and 100kHz VBW. The 6dB bandwidth is defined as the
total spectrum the power of which is higher than peak power minus 6dB.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation
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4.3.5 TEST SETUP

EUT

4.3.6 EUT OPERATING CONDITIONS

SPECTRUM
ANALYZER

The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.
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4.3.7 TEST RESULTS

802.11b DSSS MODULATION: DUAL TX

MODULATION TYPE |DBPSK TRANSFER RATE 1.0Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL |FREQUENCY PASS / FAIL
(MHz2) LIMIT (MHz)
CHAIN 0 CHAIN 1
1 2412 10.08 10.04 0.5 PASS
6 2437 10.04 10.04 0.5 PASS
11 2462 10.08 10.08 0.5 PASS
FOR CHAIN 0: CH 1
® “REW 100 kHz Delta 2 [T1 ]
*VEW 100 kHz 0.87 dB
Ref 20 dBm . *Att 30 dB SWT 5 ms 10.080000000 MH=z
20 Magker| 1 [T1
=11 74 dBm
L1 A06260000 CHH= h
PR S A 99 ¥V N o EEV N Y
“ /
™
f/_ff i
-37! \\\/
50
e F2
g 'r“ll
Center 2.412 GHz 2 MHz/ Span 20 MH=z
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ADT CORPF:

@} *REW 100 kHz Delta 2 [T1 ]
*VBEW 100 kHz 0.06 dB
Ref 20 dBm +Art 30 dB SWT 5 ms 10.040000000 MHz
20 Magker| 1 [T1
=0L47 dBm
—1" 432000000 CH
L PX D1 5.53 dB M M
o= | o LJL WJL& M 2
i \
l--10- f ¥] J -\\
[ \
50
b-—60:
|--70
F2
Fl
-B0
Center 2.437 GHz 2 MHz/ Span 20 MHz
® *RBW 100 kHz Delta 2 [Tl ]
*VBW 100 kHz 0.61 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 10.080000000 MHz
20 Magker| 1 [T1
-1} 52 dBm
L1io 2L ASE0e0nN00 CHs n
1o D1 5 d
= |, . WM Mw""\}m
. 4 ™
.f"/v ; ) ‘\1\,
| > \\
_-37 \
/
W W
50
60
70
F2
F1
-80 |
Center 2.462 GHz 2 MHz/ Span 20 MH=z
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FOR CHAIN 1: CH 1

@ *REW 100 kHz Delta 2 [Tl ]
*VBW 100 kHz -0.00 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 10.040000000 MHz
20 Marker{ 1 [T1
: -0} 99 dEm
B 21 A032000000 =
D1 4.84| dbg
= |, B AN | ATH ], ¢

- )\ hu

Y I

=50
=860
|-70
F2
Fl
-80 |
Center 2.412 GHz 2 MHz/ Span 20 MH=z
® #REW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.05 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 10.040000000 MHz
20 Magker| 1 [T1
-0l 43 dBm
s azznoohon cus |ER
m | ————D01 5.46 dB
L = 1 \JLP"L /l‘-‘\,ﬂ-' L
i e ‘M,"’U"M ML

L, I\ /™

i T

 _=0
&0
|--70
F2
Fl1
-80 |
Center 2.437 GHz 2 MHz/ Span 20 MHz
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CH 11
® *RBW 100 kHz Delta 2 [Tl ]
*VBW 100 kHz 0.66 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 16.080000000 MHz
20 Marker] 1 [T1 |
~1L16 dBm
L10 2L 486020000 CH

D1 4.93 dB

= .U L

fﬁ’\u \df‘t\

\

T

50

--70

-80 l

Center 2.462 GHz 2 MHz/ Span 20 MHz
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802.11g OFDM MODULATION: DUAL TX

MODULATION TYPE |BPSK TRANSFER RATE  |6.0Mbps
INPUT POWER 1 20Vac. 60 Ha ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL 6dB BANDWIDTH (MHz) MINIMUM
CHANNEL |FREQUENCY PASS / FAIL
o LIMIT (MHz)
(MHz) CHAIN 0 CHAIN 1
1 2412 16.52 16.48 05 PASS
6 2437 16.52 16.52 05 PASS
1 2462 16.56 16.56 05 PASS
FOR CHAIN 0: CH 1
® *RBW 100 kHz Delta 2 [T1 ]
*YBW 100 kH=z 0.78 dB
Ref 20 dBm *ArC 30 dB SWT 5 ms 16.520000000 MH=z
20 Marker| 1 ['TZI_B .
i anazsonba cue

HOT 1. 51 dBEm

L‘l'&-"\ég““.i]".sl B l

F2
Fl

Center 2.412 GHz 2 MHz/ Span 20 MHz
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ADT CORPF:

CH6

*REW 100 kHz Delta 2 [T1 ]
*WVBW 100 kH=z 0.70 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 16.520000000 MHz
20 Marker| 1 [T1
-4L D8 dBm
B szg7s50pho cue|EE
VIEW D1 1.65 fiB - " -
Lo 4 } vt vlu‘vl-\ "L"""'”l r‘ '“-'lu“" v‘ JormeAd A bt i‘,

D2 —4.35 dEn 1

N,

|- 40
-~50-
80
-—-70- oy
Fl
-80 |
Center 2.437 GHz 2 ME=z/ Span 20 MH=z

CH 11

@ *RBW 100 kHz Delta 2 [T1 ]

*VBW 100 kH=z 0.29 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 16.560000000 MH=z
20 Marker| 1 [T1
=7L 88 dBm
Lio 2l 4s3750b80 cHz
W |,
D1 —-2.01 dBm
AR
D2 —8.01 dBm
[ 10 ]}

|40
50
-—-60-
70
F2
Fl
-8¢ |
Center 2.462 GHz 2 MHz/

Span 20 MH=z
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ADT CORPF:

FOR CHAIN 1: CH 1

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -1.52 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 16.480000000 MH=z
20 Marker| 1 [T1
-5Lp6 dBm
-10 2l sp=zaoohho cp. | ER
1 7]
= |,
D1 —-1.44
5 b4 Bl i‘
2 —{7.44 dBp- i
2 &\ﬁ
vy\\\
L~ 40
&0
70
2
F1
~-80 |
Center 2.412 GHz 2 MHz/ Span 20 MH=
® *RBW 100 kHz Delta 2 (T1 ]
*VBW 100 kHz 0.92 4B
Ref 20 dBm *Att 30 dB SWT S ms 16.520000000 MH=z
20 Marker| 1 [Tl
-4l BS dBm
10 azpzenbbo cu- |
= D1 1.7 fdpm— { PR YT rm T Ak }
1 T hch A SATAT LAl Bl e v A
- D2 4.3 dBm LJ
|--10-
- 30
40
|50
~— 60
L-70
[F2
Fl
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
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CH11
@ *REW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.19 dB
Ref 20 dBm *ATL 30 dB SWT 5 ms 16.560000000 MH=z
20 Marker| 1 [T1 r
-7l b2 dBm
10 2l 45370080 co B

D1 -1.83 dBm A ‘ } i 3

D2 ~7.832 dBm

L] \
- N

40

=50
60
=70
F2
El
-80 |
Center 2.462 GHz 2 MHz/ Span 20 MHz

Report No.: RF950915L09 71 Report Format Version 2.0.4




DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX:

MODULATION TYPE |BPSK TRANSFER RATE  |7.2Mbps
INPUT POWER 120Vac. 60 Ha ENVIRONMENTAL | 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL 6dB BANDWIDTH
CHANNEL | FREQUENCY (MHz) M'N"‘("h‘njn"z)"'”'” PASS / FAIL
(MHz) CHAIN 0 | CHAIN 1
1 2412 17.72 17.68 05 PASS
6 2437 17.72 17.72 05 PASS
1 2462 17.72 17.72 05 PASS
FOR CHAIN 0: CH 1
® *RBW 100 kH= Delta 2 [T1 ]
*YVBW 100 kHz 1.27 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 17.720000000 MH=
20 Marker] 1 [T1
-8 25| dBm
1o 403160haa m;_'
2= =t TL —1 cEar
A Al H,«L«MMMWMN
/ W
>
T I F2
—GOEIL
Center 2.412 GHz 2 MHz/ Span 20 MH=z
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CH6

ADT CORPF:

*RBW 100 kH=z
*WVBW 100 kH=z
SWT 5 ms

Delta 2 [Tl ]

Ref 20 dBm *Att 30 dB

0.07 dB
17.720000000 MHz

20 Marker( 1 [Tl

-4
428180

LO4
aValal

dBm

GCHz

Ao A

-—10

20

=30

- 60

L-70

Fl
=80

Center 2.437 GHz 2 MHz/

Span 20 MH=z

CH 11

*RBW 100 kH=z
*VBW 100 kHz
SWT 5 ms

Delta 2 [T1 ]
-0

Ref 20 dBm *Att 30 dB

17.720000000

.40 dB

MHz

20 1 [T1
i

453160

Marker

46

‘slals]

dBm

GHz

dBm

AN IAANA

| -30

L-s0

|--50

60

70

F1l
-80 |

Center 2.462 GHz 2 MHz/

Span 20 MH=z
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FOR CHAIN 1: CH 1

ADT CORPF:

*“REW 100 kHz
*VBW 100 kHz
*Att 30 dB SWT 5 ms

Delta 2 [T1 ]
-2.29 dB
17.680000000 MHz

Marker| 1 [T1
—4L 60 dBm
2L 4032008001 CH.

Lo

DI =1I. 51250

Ty

--10-

ANt | A A Il

== 0

50

10

Fl
=80 l

Center 2.412 GHz

2 MHz/

Span 20 MHz

CH6

*RBEW 100 kHz
*VEW 100 kHz

Delta 2 [T1 1]
0.23 dB

Ref 20 dBm *Att 30 dB SWT 5 ms 17.720000000 MHz
20 Marker| 1 [Tl
-4 23| dBm
10 2l 42e1s0boolcuy
Dl 2.1§ dBE

I | PEY | Y
JJV\‘J'U'VW\NM [T

L —30.

=40

=60

|-=70-

Fl
—BDI

Center 2.437 GHz

2 MHz/

Span 20 MHz
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CH 11

® *RBW 100 kHz Delta 2 [Tl ]
*VEW 100 kHz -0.38 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 17.720000000 MHz
20 Marker|{ 1 [T1
-7| 35| dBm
10 21 453160000l CH2
= |,

Ldj D1 31.9&?.d"- I r I l ] n Y

==30-

40

=50

&0

=70

F
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

1
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DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX:

MODULATION TYPE |BPSK TRANSFER RATE  |15.0Mbps
INPUT POWER 120Vac. 60 Ha ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL 6dB BANDWIDTH
CHANNEL | FREQUENCY (MHz) M'N"‘("h‘njn"z)"'”'” PASS / FAIL
(MHz) CHAIN 0 | CHAIN 1
1 2422 36.56 36.48 05 PASS
4 2437 36.56 36.56 05 PASS
7 2452 36.56 36.48 05 PASS
FOR CHAIN 0: CH 1
® ~REW 100 kHz Delta 2 [T1 ]
*YVEW 100 kH=z 0.21 dB
Reaf 20 dBm *Att 30 dB SWT 10 ms 36.560000000 MH=z
20 Marker| 1 Ifil -
21 403780000 MEL n

Fl
_51

F2

Center 2.422 GHz

4 MHz/

Span 40 MH=z
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ADT CORPF:

*REW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.43 dB
Ref 20 dBm *aAtt 30 dB SWT 10 ms 36.560000000 MH=z
20 Marker| 1 [T1
-9L 53 ¢iBm
L1io 2| 41870000 $HT
Lo
D1 -3.42 dB -
I ] 7| '" ﬁw;l:-'-_‘w.‘;vm agpidiA
s —2 -t 42 B kJ
|2 ‘\'
-3
|-
-5
--74 =
Fl
-8
Center 2.437 GHz 4 MHz/ Span 40 MHz
® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kHz 0.73 dB
Ref 20 dBm *Att 30 dB SWT 10 ms 36.560000000 MH=z
20 Marker|{ 1 [Tl
-14}14
10 2l 433780h00
D1 -7.66 dbm L
[ 14 LS FPURTHYU[ v..',‘ LY VIFAEPYS VEWVTI ¥ IPEPIPSW IV
D2 -13.66 df. l]
-2
=#30 ]
-4
=50
|+
F2
Fl
-84
Center 2.452 GHz 4 MHz/ Span 40 MHz
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FOR CHAIN 1: CH 1

ADT CORPF:

® *RBW 100 kHz Delta 2 [Tl ]
*VEW 100 kHz 3.33 dB
Ref 20 dBm *Att 30 dB SWT 10 ms 36.480000000 MHz
20 Marker| 1 [T1
-11} 96 {Bm
10 20403780000 _£51 H
o
Dl -4.93 dB W’W‘}\l I adiias FPTIE
L WM\par L
- Vs JLU2S ITr u
|2
-ad
-5
- 60
-7
F2
F1
_gq
Center 2.422 GH=z 4 MHz/ Span 40 MHz
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.68 dB
Ref 20 dBm *Att 30 dB SWT 10 ms 36.560000000 MHz
20 Marker| 1 [T1
-ol70 4Bm
10 2l 418780b00 - | E2
[L_eH
= |,
D1 -3.12 dBm- WM r.".a.... Wang K 3
L 2 —9.12 dBin Uj
HL\
F-30
-5
-6
|--79
F2
Fl
-.aq
Center 2.437 GH=z 4 MHz/ Span 40 MHz
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® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -2.20 dB
Ref 20 dBm *Att 30 dB SWT 10 ms 36.480000000 MH=
20 Marker| 1 [T1 L ‘
=111 32 {Bm
L1 1. 2l a4338a0000 CHz
BED
VIEW Lo
Dl -7.55 dBm o
|14 ™ |...v...mlwi P [T Ry Y ‘I."-.J_'l I
J p2 -I'3.55 dB lJ
B y
73
-
-
&
-7
F2
Fl
_gq
Center 2.452 GHz 4 MHz/ Span 40 MHz
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802.11b (CB mode) DSSS MODULATION: DUAL TX:

MODULATION TYPE |DBPSK TRANSFER RATE | 1.0Mbps
INPUT POWER 120Vac. 60 Ha ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL 6dB BANDWIDTH
CHANNEL | FREQUENCY (MHz) M'N"‘("h‘njn"z)"'”'” PASS / FAIL
(MHz) CHAIN 0 | CHAIN 1
1 2422 10.08 10.08 05 PASS
4 2437 10.08 10.08 05 PASS
7 2452 10.08 10.16 05 PASS
FOR CHAIN 0: CH 1
® *RBW 100 kHz Delta 2 [T1 ]
*YBW 100 kHz =0.10 dB
Ref 20 dEm *Att 30 dB SWT 10 ms 10.080000000 MH=z
20 Marker] 1 ['I‘_ R
L10 2 428080000 Gl n
i ki oo T L AL TR
D2 =2.04 dB i"i LW} AL
f M

AT ”

- 60

-0

F2

-80

Center 2.422 GHz 4 MHz/ Span 40 MHz
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® “REW 100 kHz Delta 2 (T1 ]
*VEW 100 kHz 0.17 dB
Ref 20 dBm *Att 30 dB SWT 10 ms 10.080000000 MHz
20 Marker| 1 [T
11L 05 dBm
10 2l 4a19d80h00 CH “
S D1 5.28 dB m N
= |, g i Myt
J,f“ N
|20 / \
i N kUh.JJk‘.\r. AV.VJ 'u'/ \Jrl
wfd
- 60
-70
F2
F1
-80
Center 2.437 GHz 4 MHz/ Span 40 MHz

20 dBm

*Att

*REW 100 kH=z
*VBW 100 kHz

30 dB SWT 10 ms

Delta 2 [Tl ]
-0.29 dB
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FOR CHAIN 1: CH 1

*RBW 100 kHz
*VBW 100 kHz

Delta 2 [T1 ]
-0.36 dB

Ref 20 dBm *Att 30 dB SWT 10 ms 10.080000000 MH=z
20 Marker] 1 [T]
41} 66 dBm
10 2 a2ead0bon oy
D1 3.99 dB
L A [y
p2 -2.01 d 7 W &
e /ﬁu UH\
|--20- ’! \
--30

LA

Center 2.422 GHz

4 MHz/

Span 40 MH=z

CH4

Ref 20 dBm

*RBW 100 kHz
*VBW 100 kH=z
SWT 10 ms

*Att 30 dB

Delta 2 [T1 ]
0.28 dB
10.080000000 MHz

Marker] 1 [T

(=]

99 dBm
2l qa1960h00 GHS

i

20

10

D1 5.41 dBm
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=80
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CH7

*RBW 100 kHz
*VBW 100 kHz

Delta 2 [T1 ]
0.25 dB

Ref 20 dBm *Att 30 dB SWT 10 ms 10.160000000 MHz
20 Marker| 1 [T1
-3{82 dBm
10 2l 436060000 GH= “
B
P Pt 2 S,
PEREY
2 3.3 daB
s

L

- 60
70 =
Fl
=80
Center 2.452 GHz 4 MHz/ Span 40 MH=z
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4.4 MAXIMUM PEAK OUTPUT POWER

441 LIMITS OF MAXIMUM PEAK OUTPUT POWER MEASUREMENT

The Maximum Peak Output Power Measurement is 30dBm.

4.4.2 INSTRUMENTS

N'?Eﬁgg'ggg& MODEL NO. SERIALNO.  |CALIBRATED UNTIL
Eﬁi LS\'(F;IEE%TRUM FSP 40 100040 Jun. 07, 2007
éE:L—EFI\{lZTSOISNAL E8257C MY43320668 Dec. 07, 2006
NARDA DETECTOR 4503A FSCM99899 NA

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

443 TEST PROCEDURES

1. A detector was used on the output port of the EUT. An oscilloscope was used to
read the response of the detector.

2. Replaced the EUT by the signal generator. The center frequency of the S.G was
adjusted to the center frequency of the measured channel.

3. Adjusted the power to have the same reading on oscilloscope. Record the power
level.

4.4.4 DEVIATION FROM TEST STANDARD

No deviation
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445 TEST SETUP

EUT or S.G

DETECTOR

OSCILLOSCOPE

4.4.6 EUT OPERATING CONDITIONS

Same as Iltem 4.3.6
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4.4.7 TEST RESULTS

802.11b DSSS MODULATION: DUAL TX

MODULATION TYPE DBPSK TRANSFER RATE 1.0Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
PEAK POWER OUTPUT | PEAK POWER OUTPUT | TOTAL | TOTAL | PEAK
CHANNEL
(mW) (dBm) PEAK | PEAK | POWER | PASS/
CHAN.|FREQUENCY
(MHz) POWER | POWER | LIMIT FAIL
CHAIN 0 CHAIN 1 CHAIN 0 CHAIN 1 (mW) | (dBm) | (dBm)
1 2412 57.280 56.364 17.58 17.51 113.644 | 20.56 30 PASS
6 2437 64.417 64.269 18.09 18.08 128.686| 21.10 30 PASS
1 2462 57.280 56.754 17.58 17.54 114.034] 20.57 30 PASS
802.11g OFDM MODULATION: DUAL TX
MODULATION TYPE BPSK TRANSFER RATE 6.0Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
PEAK POWER OUTPUT | PEAK POWER OUTPUT | TOTAL | TOTAL | PEAK
CHANNEL
(mW) (dBm) PEAK | PEAK | POWER | PASS/
CHAN.|FREQUENCY
(MHz) POWER | POWER | LIMIT FAIL
CHAIN 0 CHAIN 1 CHAIN 0 CHAIN 1 (mwW) | (dBm) | (dBm)
1 2412 50.350 50.466 17.02 17.03 100.816| 20.04 30 PASS
6 2437 100.231 100.462 20.01 20.02 200.693| 23.03 30 PASS
11 2462 44 .875 44 978 16.52 16.53 89.853 | 19.54 30 PASS
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DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX:

MODULATION TYPE  |BPSK TRANSFER RATE  [7.2Mbps
INPUT POWER 120Vac. 60 Hy ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) ! CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL | Gito ) | QUTPUT (aBm) | PEAK | PEAK | POWER |pass
CHANNEL FRE&‘:IE)NCY POWER | POWER [ LmIT | FAIL
CHAIN 0| CHAIN 1|cHAIN 0[cHAIN 1| (mW) | (@Bm) | (dBm)
1 2412 | 45304 | 45604 | 1657 | 1659 | 90998 | 1950 | 30 |Pass
6 2437 | 101.158 | 101.625| 2005 | 2007 | 202783 | 2307 | 30 |Pass
1 2462 | 40.179 | 40458 | 1604 | 1607 | 80637 | 1907 | 30 |Pass

DRAFT 802.11n (40MHz) OFDM MODULATION: DUAL TX:

MODULATION TYPE  |BPSK TRANSFER RATE  [15.0Mbps
INPUT POWER 120Vac. 60 Hy ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) ! CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL | Giror(mm) | QUTPUT (Bm) | PEAK | PEAK | POWER |pass
CHANNEL FRE(‘:,I‘;E)NCY POWER | POWER [ LmiT | FAIL
CHAIN 0| CHAIN 1|cHAIN 0 [cHAIN 1| (mW) | (@Bm) | (dBm)
1 2422 | 28445 | 28774 | 1454 | 1250 | 57219 | 1758 | 30 | Pass
4 2437 | 40.365 | 40644 | 1606 | 16.00 | 81009 | 1900 | 30 |Pass
7 2452 | 16.144 | 15022 | 1208 | 1202 | 32066 | 1506 | 30 |Pass
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802.11b (CB mode) DSSS MODULATION: DUAL TX:

MODULATION TYPE  |BPSK TRANSFER RATE  [15.0Mbps
INPUT POWER 120Vac. 60 Ha ENVIRONMENTAL  |25deg.C, 63%RH,
(SYSTEM) ! CONDITIONS 991hPa
TESTED BY Long Chen
CHANNEL | Groir(mwy | OUTPUT (dBm) | PEAK | PEAK | POWER |PaSS !
CHANNEL FRE&‘;?CY POWER | POWER | LimIT | FAIL
CHAIN 0| CHAIN 1| CHAIN 0[cHAIN 1| (mW) | (Bm) | (dBm)
1 2422 | 40644 | 40551 | 1600 | 1608 | 81195 | 1910 | 30 | Pass
4 2437 | 56494 | 56364 | 17.52 | 1751 | 112858 | 2053 | 30 | Pass
7 2452 | 31623 | 31769 | 1500 | 1502 | 63392 | 1802 | 30 | Pass
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4.5 POWER SPECTRAL DENSITY MEASUREMENT

4.5.1 LIMITS OF POWER SPECTRAL DENSITY MEASUREMENT

The Maximum of Power Spectral Density Measurement is 8dBm.

4.5.2 TEST INSTRUMENTS

DESCRIPTION &

MANUFACTURER MODEL NO. SERIAL NO. |CALIBRATED UNTIL

R&S SPECTRUM FSP 40 100040 Jun. 07, 2007
ANALYZER

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

4.5.3 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an attenuator,
the bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 3kHz RBW and 30kHz VBW, set sweep time = span/3kHz. The power
spectral density was measured and recorded.

The sweep time is allowed to be longer than span/3kHz for a full response of the mixer
in the spectrum analyzer.

4.5.4 DEVIATION FROM TEST STANDARD

No deviation
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4.5.5 TEST SETUP

EUT

4.5.6 EUT OPERATING CONDITION

Same as Iltem 4.3.6

SPECTRUM
ANALYZER
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4.5.7 TEST RESULTS

802.11b DSSS MODULATION: DUAL TX

MODULATION TYPE DBPSK TRANSFER RATE 1.0Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
RF POWER LEVEL|RF POWER LEVEL
G IN 3I2'IZ BW (mW) |IN 3kHz BW (dBm) JSVEPEI-R F-’r(())V-I\-I‘;LR MAX. PASS /
CHANNEL |FREQUENCY LIMIT
(MHz) DENSITY |DENSITY (dBm) FAIL
CHAIN 0| CHAIN 1|CHAIN 0| CHAIN 1| (mW) (dBm)
1 2412 0.053 0.054 -12.74 -12.64 0.107 -9.68 8 PASS
6 2437 0.062 0.061 -12.07 -12.17 0.123 9.1 8 PASS
11 2462 0.055 0.055 -12.63 -12.59 0.110 -9.60 8 PASS
FOR CHAIN 0: CH 1
® +REW 3 kHz Marker 1 [T1 1
AVBW 30 kHz -12.74 dBm
Ref 20 dBm «Att 30 dB *SWT 500 s 2.412693000 GHz
20
Lis B
& |,
l--10
F+20 ' T + e '
L-30
-
L-s0
-0
L-70
-80
Center 2.41338 GH=z 150 kHz/ Span 1.5 MHz
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® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kH=z -12.07 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.437687000 GHz
20
10
BT
vIEwW I I
|10 1
-2 L] m Ly !
_a
-4
|
- 60
-0
-80
Center 2.437741 GHz 150 kHz/ Span 1.5 MHz
*RBW 3 kHz Marker 1 [T1
*VBW 30 kHz -12.63 dBm
Ref 20 dBm *Att 30 dB *SWT S00 s 2.461283000 GHz
20
B =
10 1
|
=0,
|40
-5
0.
-80
Center 2.461388 GHz 150 kHz/ Span 1.5 MH=z
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FOR CHAIN 1: CH 1

® *REW 3 kHz Marker 1 [T1 |
*VBW 30 kHz -12.64 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.411319000 GHz
20
10 ﬂ
S
& |,
-10 1
B L] L] b
=30 ] ¥
=— 4.0
50
-— 60
-70.
-80
Center 2.411262 GHz 150 kHz/ Span 1.5 MHz
@ *BBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -12.17 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.436277000 GHz
20
- B3
10 i
i — ¥ ¥
T, S—
50
60
|--70
-B0
Center 2.436253 GHz 150 kHz/ Span 1.5 MHz
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CH 11

Ref 20 dBm

*Att

30 dB

*RBW 3 kHz
*VBW 30 kHz
*SWT 500 s

Marker 1 [T1 ]
-12.5% dBm
2.462699000 GH=z

20

-—50-

60

-80

Center 2.462738 GHz

150 kHz/

Span 1.5 MH=z
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802.11g OFDM MODULATION: DUAL TX

MODULATION TYPE BPSK TRANSFER RATE 6.0Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
RF POWER LEVEL|RF POWER LEVEL| TOTAL | TOTAL
CHANNEL FI(?::SS:EI(;Y IN 3kHz BW (mW) |IN 3kHz BW (dBm)| POWER | POWER Ili’::ll)l(T PASS /
(MHz) DENSITY |DENSITY (dBm) FAIL
CHAIN 0| CHAIN 1|CHAIN 0| CHAIN 1| (mW) (dBm)
1 2412 0.023 0.022 -16.44 -16.56 0.045 -13.49 8 PASS
6 2437 0.048 0.046 -13.21 -13.36 0.094 -10.27 8 PASS
1 2462 0.021 0.020 -16.81 -16.91 0.041 -13.85 8 PASS
FOR CHAIN 0: CH 1
® *REBW 3 kH=z Marker 1 [T1 ]
*VBW 30 kHz -16.44 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.413228000 GHz
20 |
10
B |,
-10
_?aﬁwmvwm@wwwﬁurv&‘ tw‘ﬁ“ "nu.bn"'.l L
30
-0
|--60
L-70
-80
Center 2.413231 GHz 150 kHz/ Span 1.5 MHz
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[Tl ]
-13.21 dBm
Ref 20 dBm 2.442931000 GH=z
20
|~ ]
10
1 PK
&= |,
}--10
|- - 20—
|--40
6
|70
-80
Center 2.442445 GHz Span 1.5 MHz
5? [T1 ]
-16.81 dBm
ST 2nde 2.459807000 GH=z
20
10 =
-0
--10
1
‘II\! ,4h!%ﬂﬁak
}--30
L-40
(50
70
-BO

Center 2.459603 GHz

Span 1.5 MH=z
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FOR CHAIN 1: CH 1

® *REW 3 kHz  Marker 1 [T1 ]
*VBW 30 kHz -16.56 dEm
Ref 20 d=m *Att 30 dB *SWT 500 s 2.410729000 GHz
20
10 J
1P
vIEWE N
b-—10:
1
30,
L-40
f-= 50
.
=70
-80
Center 2.410966 GHz 150 kHz/ Span 1.5 MHz
*RBW 3 kH=z Marker 1 [Tl 1]
*VBW 30 kHz -13.36 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.438851000 GHz
20

Wﬂw g

-—30-

|- 60

Center 2.4391 GHz 150 kHz/ Span 1.5 MHz
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CH 11

ADT CORPF:

*RBW 3 kHz Marker 1 [T1 )

*VBW 30 kHz -16.91 dBm
Ref 20 dBm *Att 30 dB *SWT 500 = 2.463857000 GHz
20
10 J“
Lo
|10

=30

rﬁii I ﬁﬁ’w . F’U""‘"h LVW ok

g

| _an-

}-—50-
| o
-80
Center 2.464367 GHz 150 kHz/ Span 1.5 MH=z
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DRAFT 802.11n (20MHz) OFDM MODULATION: DUAL TX:

MODULATION TYPE BPSK TRANSFER RATE 7.2Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 63%RH,
(SYSTEM) ’ CONDITIONS 991hPa
TESTED BY Long Chen
RF POWER LEVEL|RF POWER LEVEL| TOTAL | TOTAL
CHANNEL Fg:gﬂ:ﬁ'& IN 3kHz BW (mW) |IN 3kHz BW (dBm)| POWER | POWER m‘:n)l(T PASS /
(MHz) DENSITY |DENSITY (dBm) FAIL
CHAIN 0| CHAIN 1|CHAIN 0| CHAIN 1| (mW) (dBm)
1 2412 0.021 0.021 -16.72 -16.86 0.042 -13.78 8 PASS
6 2437 0.048 0.049 -13.15 -13.13 0.097 -10.13 8 PASS
11 2462 0.019 0.020 -17.14 -17.09 0.039 -14.10 8 PASS
FOR CHAIN 0: CH 1
® *REW 3 kHz Marker 1 [Tl ]
*VBW 30 kHz -16.72 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.407617000 GHz
20
L10. B
B |,
10
]
L 200 Al J\Ahzﬂu Al T i

{NUU}MWUU' UM.UUTNU me\w

-30

|40

=60

-—-70.

-80 l
Center 2.407923 GHz 150 kHz/ Span 1.5 MHz
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CH®6
@ *REW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -13.15 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.436340000 GHz
20
Lio
L-10 +
ALY UM o it
LI | ] uy
|10 i
b=~ 40
b-—50:
- 60
L-70
=80
Center 2.436364 GHz 150 kHz/ Span 1.5 MHz
CH 11
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz ~-17.14 dBm
Ref 20 dBm *Att 30 dB *SWT 500 s 2.463593000 GHz
20
10 n
R
&=,
10
S b AAD T rn.ﬂna
Nmﬁj W\x_um 7 Ll “‘MJW%HUW' vuvw\mN\w VI
30 ] ]
p-= 40
L--50.
60
70
-80
Center 2.462921 GHz 150 kHz/ Span 1.5 MH=z
Report No.: RF950915L09 100 Report Format Version 2.0.4




